
 
 

Total Maximum Daily Load for Bacteria  
and 

Nutrient Impairment Analysis  
In Petaluma River 

 
 

 
 

 
Draft Project Report 

 
California Regional Water Quality Control Board 

San Francisco Bay Region 
April 2018 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
San Francisco Bay Regional Water Quality Control Board 
1515 Clay Street, Suite 1400 
Oakland, CA 94612 
Telephone: (510) 622-2300 
Fax: (510) 622-2460 
https://www.waterboards.ca.gov/sanfranciscobay/water_issues/programs/TMDLs/petalumabacte
rianutrienttmdl.html 

https://www.waterboards.ca.gov/sanfranciscobay/water_issues/programs/TMDLs/petalumabacterianutrienttmdl.html
https://www.waterboards.ca.gov/sanfranciscobay/water_issues/programs/TMDLs/petalumabacterianutrienttmdl.html
[...]
Treatment Systems (OWTS) Septic systems X X 

Vessel Marinas 
Marina facilities, recreational 
boats, live-aboard boats, house 
boats 

X X 

Homeless Encampments 
Various encampments on 
municipal properties and Caltrans 
right-of-way within the watershed 

X X 

Animal 
Waste 

Livestock- Confined Animal 
Facilities (CAF) Cow dairies, horse facilities  X X 

Livestock-Grazing 
Lands/Operations 

Cattle ranches, sheep farms, goat 
farms X X 

Domestic Pets Pet dogs, pet cats, etc.  X X 

Wildlife Deer, raccoons, birds, rodents, etc.  X X 

Municipal 
Stormwater 
Runoff 

Runoff from residential, 
commercial, industrial, and 
recreational areas; 
stormwater infrastructures a  

Discharges from human waste 
sources listed above; pet waste; 
wildlife waste; dumpsters and 
trash cans; landfills; recreational 
fields (golf courses, soccer fields); 
etc. 

X X 

a. Illicit sanitary sewer connections to storm drains; biofilms and bacteria regrowth in storm drains; decaying 
plant matter, litter, and sediment in storm drains.  

 

 

 



7. Pollutant Source Assessment 
 

 
Petaluma River Draft Project Report  April 2018 

43 
 

Table 7.2. Host-Associated Bacteroides Genetic Markers Concentrations in Petaluma 
River Watershed 

Station 
Code Sample Date 

Human Bacteroides 
Marker  

(gene copies/mL) 

Horse Bacteroides 
Marker  

(gene copies/mL) 

Dog Bacteroides 
Marker  

(gene copies/mL) 

Cow Bacteroides 
Marker  

(gene copies/mL) 
Lichau-400 2/10/16 34.8 58.8 921.7 362.7 
Willow-393 2/10/16 54.0 165.6 5.4 23.3 
Lichau-355 2/10/16 not detected 40.7 0.6 not detected 
Pet-350 2/10/16 not detected 17.6 3.6 926.2 
Pet-315 2/10/16 8178.0 12.2 42.3 4.2 
Pet-310 2/10/16 2157.6 5.9 not detected 166.2 
Lynch-265 2/10/16 289.8 157.3 not detected 34.4 
Pet-260 2/10/16 246.2 0.6 not detected  0.3 
Trib-215 2/10/16 96.6 38.8 not detected 33.0 
Pet-205 2/10/16 1668.3 11.2 10.2 453.2 
Adobe-130 2/10/16 31.2 193.0 23.5 72.2 
Pet-98 2/10/16 703.7 not detected 45.8 not detected 
Ellis-90 2/10/16 166.8 64.5 not detected 29.6 
San A.-70 2/10/16 171.4 1.1 398.2 not detected 
San A.-60 2/10/16 56.4 67.4 62.6 551.2 
San A.-10 2/10/16 32.4 210.3 2.0 149.9 
Lichau-400 6/9/16 not detected 354.4 not detected 14.9 
Pet-350 6/9/16 2.9 26.6 not detected 23.4 
Pet-315 6/9/16 not detected 120.1 not detected 2.3 
Pet-310 6/9/16 10.2 225.7 not detected 3.5 
Lynch-265 6/9/16 not detected 144.5 not detected 51.7 
Pet-260 6/9/16 not detected 212.0 not detected 11.0 
Trib-215 6/9/16 not detected 53.8 not detected 233.2 
Pet-205 6/9/16 6.2 127.8 not detected 20.2 
Pet-98 6/9/16 not detected 12.9 not detected not detected 
Ellis-90 6/9/16 6.2 41.7 not detected not detected 
San A.-70 6/9/16 not detected 235.7 not detected 204.2 
San A.-60 6/9/16 not detected 496.5 not detected 14.6 
San A.-10 6/9/16 50.2 406.7 not detected 253.3 
Pet-7 3/8/17 not detected 32.8 not detected 251.1 
Pet-7 3/15/17 not detected 1.4 not detected 51.5 
Pet-7 3/22/17 11.4 5.3 13.2 9.9 
Pet-7 7/12/17 not detected not detected not detected not detected 
Pet-205 7/12/17 not detected 571 not detected 11.5 
Pet-7 7/19/17 not detected not detected not detected not detected 

Pet-205 7/19/17 54 7 not detected 1.9 

Pet-7 7/26/17 8 not detected  not detected 0.6 
Pet-205 7/26/17 15 107  not detected 5.9 



7. Pollutant Source Assessment 
 

 
Petaluma River Draft Project Report  April 2018 

44 
 

 
Figure 7.1. Human-associated Bacteroides genetic marker concentrations in the Petaluma River Watershed, 
February & June 2016. The dry season results showed much fewer detections. 

 
 

 
Figure 7.2. Horse-associated Bacteroides genetic marker concentrations in the Petaluma River Watershed, 
February & June 2016. 

  

0
1000
2000
3000
4000
5000
6000
7000
8000

Human Bacteroides (gene copies/mL)

Human-wet season Human-dry season

0
50

100
150
200
250
300
350
400
450
500

Horse Bacteroides (gene copies/mL)

Horse-wet season Horse-dry season



7. Pollutant Source Assessment 
 

 
Petaluma River Draft Project Report  April 2018 

45 
 

 
Figure 7.3. Dog-associated Bacteroides genetic marker concentrations in the Petaluma River Watershed, 
February 2016. No dog Bacteroides were detected in the dry season.  

 
Figure 7.4. Cow-associated Bacteroides genetic marker concentrations in the Petaluma River Watershed, 
February & June 2016. 

Table 7.3 and Figure 7.5 summarize the results of the Bacteroidales analysis in terms of 
percentage of samples turning up “positive” for a given marker. For each marker type, the 
total number of samples, the number of samples in which the marker was detected, and the 
percent of samples in which the marker was detected, are provided. Further, the data are 
grouped into February samples, June samples, and all sampling dates combined. For the 
purposes of this project, any positive number in Table 4.5 is considered a positive 

0
100
200
300
400
500
600
700
800
900

Dog Bacteroides (gene copies/mL)

0
100
200
300
400
500
600
700
800
900

Cow Bacteroides (gene copies/mL)

Cow-wet season Cow-dry season



7. Pollutant Source Assessment 
 

 
Petaluma River Draft Project Report  April 2018 

46 
 

detection. Universal Bacteroides markers were detected in all samples and are not included 
in the table.  

Table 7.3. Number and Percent of Positive Samples for Various Host-Associated 
Bacteroides Genetic Markers in the Petaluma River Watershed (2016) 

Sample Date Human Bacteroides 
Marker 

Horse Bacteroides 
Marker 

Dog Bacteroides 
Marker 

Cow Bacteroides 
Marker 

All Dates 
(29 samples) 19/29 = 66% 28/29 = 97% 11/29 = 38% 24/29 = 83% 

February 2016 (16 
samples) 14/16 = 88% 15/16 = 94% 11/16 = 69% 13/16 = 81% 

June 2016 
(13 samples) 5/13 = 38% 13/13 = 100% 0/13 = 0% 11/13 = 85% 

 

Figure 7.5. Percent of positive samples for various host-associated Bacteroides genetic markers in the 
Petaluma River Watershed (2016). 

All four host-specific Bacteroides markers were detected in a significant percentage of the 
samples collected (Table 7.3). Of these, horse, cow, and human markers were detected in 
the highest percentage of samples. With the exception of the horse-associated marker, both 
concentrations and percent of positive samples for all other host-associated markers were 

0%

20%

40%

60%

80%

100%

Human Horse Dog Cow

%
 P

os
it

iv
e 

Sa
m

pl
es

Wet season Dry season



7. Pollutant Source Assessment 
 

 
Petaluma River Draft Project Report  April 2018 

47 
 

higher during the wet season than in the dry season (Tables 7.2 & 7.3). This is to be 
expected as during wet season stormwater runoff can wash off and transport fecal waste 
and associated bacteria into the nearby waterbodies. 
Sampling stations in Lichau (Lichau_400) and San Antonio Creeks (San A._10, San A._60, 
and San A._70), are located downstream of several horse facilities in the rural areas of the 
watershed and showed the highest concentrations of horse marker. Horse markers were 
measured at higher concentrations and detected at a higher rate during the dry season than 
the wet season; however, both rates were quite high. Further, the concentrations of horse 
marker in the dry season were noticeably higher than in the wet season. These 
observations indicate that horse waste inputs are more prevalent during the dry season 
than in the wet season.  
Cow marker was detected in a high percentage of both dry and wet season samples. 
Sampling stations number 205 & 350 on the main stem, which are influenced by upstream 
grazing lands and dairies, as well as those on Lichau and San Antonio Creeks (10 & 60), 
which are mainly associated with grazing lands and dairies exhibited the largest 
concentrations of cow marker measured (Figure 7.11).  
Sampling stations number 315, 310, and 205, which are primarily associated with the 
urban areas of the watershed exhibited the highest human marker concentrations.  
Sampling stations in Lichau (Lichau_400) and San Antonino Creeks (San A._10, San A._60, 
and San A._70) exhibited the highest concentrations of dog marker and were in rural areas. 
No dog marker was detected at any locations during the dry season samples. The fact that 
no dog marker was detected during the dry season indicates that dog waste input into the 
Petaluma River and its tributaries are predominantly stormwater runoff/wet-weather 
driven. 

7.3 Wastewater Treatment Plant 
The City of Petaluma (Discharger) owns and operates a domestic wastewater treatment 
plant, the Ellis Creek Water Recycling Facility (plant) and its associated wastewater 
collection system (collectively, the Facility). The plant provides secondary treatment of 
wastewater collected from its service area and discharges treated effluent to the Petaluma 
River when flows exceed the capacity of the recycled water distribution and storage 
system.  
The Discharger is regulated pursuant to National Pollutant Discharge Elimination System 
(NPDES) Permit No. CA0037810, and Water Board’s waste discharge requirements Order 
No. R2-2016-0014.  
The plant treats about 5.3 million gallon per day (MGD) (average daily flow rate from 
March 2011 through April 2015) of wastewater from the City of Petaluma and adjacent 
areas, including the community of Penngrove. The wastewater is primarily residential, 
although there are six industrial facilities that contribute about 0.6 MGD to this flow. 



7. Pollutant Source Assessment 
 

 
Petaluma River Draft Project Report  April 2018 

48 
 

Facility influent from the collection system is treated by screening and grit removal, 
secondary treatment using activated sludge, and secondary clarification. After secondary 
clarification, some of the water is pumped to the Discharger’s tertiary treatment system 
(flocculation, filtration, and UV disinfection) and subsequently recycled offsite. The 
Discharger’s water recycling activities are regulated under Regional Water Board Order No. 
96-011. Remaining flows are directed through a series of oxidation ponds (146 acres) and 
constructed wetlands (16 acres) for additional biological treatment (Figure 7.6). After the 
constructed (treatment) wetlands, the water is chlorinated and then flows to either 
polishing wetlands (31 acres) or a chlorine contact chamber. Wastewater from the chlorine 
contact chamber and/or polishing wetlands is dechlorinated and discharged to the 
Petaluma River (Figure 7.6). 
During wet weather, when influent flows exceed 16 MGD, the Discharger routes a portion 
of wastewater directly to the oxidation ponds for treatment and then to constructed 
wetlands for additional biological treatment. After the constructed wetlands, the water is 
chlorinated and then flows to either polishing wetlands or a chlorine contact chamber, 
dechlorinated and discharged to the Petaluma River.  
Plant effluent is discharged into the Petaluma River through a shallow water outfall. This 
occurs typically only during wet weather when irrigation fields are saturated. Normally 
during dry weather, plant effluent is used as recycled water and goes to nearby pastures, 
golf courses, and vineyards. 
If not properly managed, maintained, and operated, wastewater treatment plants could 
have the potential to discharge untreated or inadequately treated wastewater containing 
pathogens into the receiving water bodies. In the case of the plant, under normal 
circumstances, the discharge is not a source of FIB (pathogens) because it is disinfected. 
 



7. Pollutant Source Assessment 
 

 
Petaluma River Draft Project Report  April 2018 

49 
 

 
Figure 7.6. Ellis Creek Wastewater Treatment and Water Recycling Facility Map 

7.4 Sanitary Sewer Collection Systems 
The City of Petaluma’s sanitary sewer collection system (the system of sewer pipelines and 
pump stations that collect raw sewage from residential, commercial, and industrial 
properties and transfer it to the wastewater treatment plant for treatment and eventual 
discharge) comprises approximately 196 miles of public sewer pipelines ranging in 
diameter from 6 to 48 inches and serving a population of 61,200 (CIWQS 2017). The 
collection system also includes four primary pump stations: C Street, Wilmington, Payran, 
and Copeland Street. In addition to the collection system serving the City of Petaluma, the 
Sonoma County Water Agency (SCWA) owns and operates a sewer collection system that 
serves the community of Penngrove, also located within the TMDL project boundary. The 
Penngrove collection system is comprised of approximately 14.5 miles of public sewer 
pipelines and serves a population of approximately 1,300 (CIWQS 2017).      



7. Pollutant Source Assessment 
 

 
Petaluma River Draft Project Report  April 2018 

50 
 

Sanitary sewer overflows (SSOs) from these collection systems are a potential source of 
both FIB and nutrients to the Petaluma River. Sewer line backups, overflows and leaks 
occur, frequently during periods of wet weather, creating a potential source of bacteria and 
nutrients on land surface that may be transported via urban runoff to the nearby water 
bodies. 
SSOs are commonly caused by either plugged pipes or infiltration and inflow (I/I) (Figure 
7.7). Infiltration is groundwater seepage into sewer pipes through holes, cracks, joint 
failures, and faulty connections. This can be common in areas with high groundwater 
elevation. Inflow is rainwater that enters the sewer system from sources such as yard and 
patio drains, roof gutter downspouts, uncapped cleanouts, pond or pool overflow drains, 
footing drains, cross-connections with storm drains, and holes in manhole covers. Inflow is 
greatest during heavy rainfall and can cause excessive flows and sewage spills. Most I/I is 
caused by aging infrastructure that needs maintenance or replacement. 
In addition to plugged pipes and I/I, any major sewer line break could result in a high 
short-term loading of untreated human waste to the river and its tributaries. In the Bay 
Area, fault movements contribute to loss of integrity of sewer pipes. 
The Statewide General Waste Discharge Requirements for Sanitary Sewer Systems 
(General Collection System WDRs), State Water Board Order No. 2006-0003 DWQ, has 
requirements for operation and maintenance of sanitary sewer collection systems and for 
reporting and mitigating SSOs from the sanitary sewer collection systems. Table 7.4 lists 
the number of reported SSOs from the publicly-owned portion of Petaluma and 
Penngrove’s sanitary sewer collection system (i.e., it does not include any discharges from 
private sewer laterals) for the period from May 2, 2007, to October 20, 2017. During this 
period, 91 sanitary sewer overflows with a total volume of 1,358,193 gallons were 
reported for both collection systems combined. Of this amount, a reported 1,352,806 
gallons of untreated wastewater reached surface waters (CIWQS 2017).  
Tables 7.5 & 7.6 summarize the spill rates and volumes for the two collection systems and 
compare them to the State and Regional municipal averages. As shown, City of Petaluma 
Collection System Spill rates and net volumes are below the State and Regional municipal 
averages, while those of the community of Pengrove (for category 1 spills) are above the 
State and Regional municipal averages.  



7. Pollutant Source Assessment 
 

 
Petaluma River Draft Project Report  April 2018 

51 
 

 
Figure 7.7. Example causes of inflow and infiltration 

As discussed above, the MST study conducted in the watershed in 2016-2017 detected fecal 
bacteria of human origin at many sites throughout the watershed, which could point to 
discharges from the sanitary sewer collection systems is a likely source. The reported SSO 
incidents further demonstrate the sanitary sewer collection systems as a potentially 
significant source of pathogens (FIB) within the watershed.  

 

 

 



7. Pollutant Source Assessment 
 

 
Petaluma River Draft Project Report  April 2018 

52 
 

   Table 7.4. Summary Report of Sanitary Sewer Overflows (SSOs) for the Petaluma 